Download Print this page

Grizzly g0602 Owner's Manual Page 87

10" x 22" bench top lathe.
Hide thumbs

Advertisement

REF PART #
DESCRIPTION
801
P0602801
PLUG
802
P0602802
O-RING
803
P0602803
BUSHING
804
P0602804
CLUSTER GEAR 30/36/33T
805
PK133M
KEY 4 X 4 X 50
806
P0602806
GEAR SHAFT
807
P0602807
BUSHING
808
P0602808
CLUSTER GEAR 22/44/33T
809
P0602809
CLUSTER GEAR PLUG
810
PCAP50M
CAP SCREW M5-.8 X 10
811
P0602811
REAR GEARBOX COVER
812
P0602812
FILL PLUG 3/8" NPT
813
P0602813
GEAR BOX CASE
814
P0602814
DRAIN PLUG 3/8" NPT
815
P0602815
SHEAR PIN 5 X 20
816
P0602816
LEADSCREW CONNECTING COLLAR
817
P0602817
SHEAR PIN 5 X 20
818
PCAP26M
CAP SCREW M6-1 X 12
819
P0602819
FLANGE
820
P6202-OPEN BALL BEARING 6202-OPEN
821
P0602821
GEAR 33T
822
PR03M
EXT RETAINING RING 12MM
823
PK65M
KEY 4 X 4 X 8
824
P0602824
GEAR SHAFT 22T
825
P0602825
GEAR 44T
Model G0602/G0752 (Mfg. Since 11/12)
gearbox parts list
REF PART #
826
827
828
829
830
831
832
833
834
835
836
837
838
839
840
841
842
843
844
845
846
847
848
849
850
DESCRIPTION
P0602826
COLLAR
PK132M
KEY 4 X 4 X10
P0602828
GEAR SHAFT
P0602829
GEAR 33T
P0602830
GEAR 30T
P0602831
GEAR 35T
P0602832
FLANGE
PCAP01M
CAP SCREW M6-1 X 16
P0602834
SHIFT FORK
P0602835
FRONT GEARBOX COVER
PRP05M
ROLL PIN 5 X 30
P0602837
COMPRESSION SPRING
P0602838
SIGHT GLASS A16
P0602839
POINTER DISC
PSS01M
SET SCREW M6-1 X 10
PSTB004M STEEL BALL 5MM
P0602842
SHIFT HUB
PSS01M
SET SCREW M6-1 X 10
PCAP37M
CAP SCREW M6-1 X 50
PCAP02M
CAP SCREW M6-1 X 20
P0602846
O-RING 1.8 X 6.7
P0602847
SHAFT
PRP03M
ROLL PIN 5 X 20
P0602849
SHIFT LEVER
P0602850
SHIFT FORK
-85-

Advertisement

   Related Manuals for Grizzly g0602

This manual also for:

G0752

Comments to this Manuals

Symbols: 0
Latest comments: